505-3991 A90 Cat Advansys Heavy Abrasion Tip

Specification:
Part No.                505-3991, 5053991 , CA991HA
Weight      13 kgs
Brand Name Custom Logo
Replacement Brand    Caterpillar / Cat
Material High spec alloy steel
Color  Yellow, black, red, green or as your required
Process Investment casting / Lost wax casting / sand casting / forged / forging
Packing Normal plywood case about 2tons per case
Tensile Strength ≥1400Rm-N/mm²
Shock ≥20J
Hardness 48-52HRC
Certification ISO9001:2008
Samples Offer sample with free of charge, but freight collect.
Place of Origin Zhejiang, China (Mainland)

CLICK HERE TO SUBMIT A REQUEST FOR PARTS QUOTE

505-3991 A90 Cat Advansys Heavy Abrasion Tip, CAT Style Bucket Tips, A130 Advansys tooth system for excavators loaders, Excavation Loading Tip, Caterpillar DRP bucket tooth and adapters, Replacement CAT Digging Bucket Attachments Tip Point, Heavy GET Parts Wear Spare Parts China Supplier

 

505-3991 A90 Cat Advansys Heavy Abrasion Tip ,  Replacement Aftermarket OEM Parts        505-3991, 5053991 , CA991HA    Bucket Tooth Suitable for Dozers, Loaders, Motor Grdaders Excavators, Diggers, Buy Bucket tips & adaptors, teeth points  Caterpillar genuine, new parts with delivery, aftermarket, replacement and not original CAT.
All Caterpillar GET Parts are produced to the highest industry standard to ensure our customers receive optimum life form our GET.

966L Wheel Loader FRS00001-UP (MACHINE) POWERED BY C9 Engine » 505-3991 TIP AS-ABRASION
972L Wheel Loader RFB00001-UP (MACHINE) POWERED BY C9.3 Engine »
966M Wheel Loader R8D00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
966M XE Wheel Loader B8P00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
966M Wheel Loader LMM00001-UP (MACHINE) POWERED BY C9.3 Engine »
972M Wheel Loader M8W00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
966M Wheel Loader L8R00001-UP (MACHINE) POWERED BY C9.3 Engine »
966M Wheel Loader GMS00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
966M XE Wheel Loader XCR00001-UP (MACHINE) POWERED BY C9.3 Engine »
972M Wheel Loader A7800001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
972M XE Wheel Loader AN300001-UP (MACHINE) POWERED BY C9.3 Engine »
966G II Wheel Loader ANT00001-UP (MACHINE) POWERED BY 3176C Engine » 505-3991 TIP AS-ABRASION
966G II Wheel Loader ANZ00001-UP (MACHINE) POWERED BY 3176C Engine »
972G II Wheel Loader ANY00001-UP (MACHINE) POWERED BY 3196 Engine » 505-3991 TIP AS-ABRASION
972G II Wheel Loader AWP00001-UP (MACHINE) POWERED BY 3196 Engine »
950G II Wheel Loader AXR00001-UP (MACHINE) POWERED BY 3126B Engine » 505-3991 TIP AS-ABRASION
950G II Wheel Loader AXX00001-UP (MACHINE) POWERED BY 3126B Engine »
962G II Wheel Loader AXY00001-UP (MACHINE) POWERED BY 3126B Engine » 505-3991 TIP AS-ABRASION
962G II Wheel Loader AXS00001-UP (MACHINE) POWERED BY 3126B Engine »
966H Wheel Loader A6D00001-UP (MACHINE) POWERED BY C11 Engine » 505-3991 TIP AS-ABRASION
972H Wheel Loader A7D00001-UP (MACHINE) POWERED BY C13 Engine » 505-3991 TIP AS-ABRASION
950H Wheel Loader K5K00001-UP (MACHINE) POWERED BY C7 Engine »
345C L Hydraulic Excavator ESD00001-UP (MACHINE) POWERED BY C13 Engine »
345C Excavator TAJ00001-UP (MACHINE) POWERED BY C13 Engine » 505-3991 TIP AS-ABRASION
950H PhII Wheel Loader K5K01000-UP (MACHINE) POWERED BY C7 Engine »
962H PhII Wheel Loader K6K01000-UP (MACHINE) POWERED BY C7 Engine » 505-3991 TIP AS-ABRASION
325D L Excavator A3R00001-UP (MACHINE) POWERED BY C7 Engine »
324D L Hydraulic Excavator JJG00001-UP (MACHINE) POWERED BY C-7 Engine »
966H Wheel Loader RYF00001-UP (MACHINE) POWERED BY C11 Engine »
966K Wheel Loader TFS00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
972K Wheel Loader Z4W00001-UP (MACHINE) POWERED BY C9.3 Engine »
966K Wheel Loader PBG00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
972K Wheel Loader PEM00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
972H Wheel Loader LCC00001-UP (MACHINE) POWERED BY C13 Engine »
972M Wheel Loader A8P00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
972M Wheel Loader JPR00001-UP (MACHINE) POWERED BY C9.3 Engine »
966M Wheel Loader KJP00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
966M Wheel Loader DYC00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION
966H Wheel Loader BS600001-UP (MACHINE) POWERED BY C11 Engine »
972H Wheel Loader NPE00001-UP (MACHINE) POWERED BY C13 Engine »
966M XE Wheel Loader P6C00001-UP (MACHINE) POWERED BY C9.3 Engine »
972M XE Wheel Loader EDW00001-UP (MACHINE) POWERED BY C9.3 Engine » 505-3991 TIP AS-ABRASION

Q/CHL02.049-1999
GB/T5782-1986  505-4001 Caterpillar A130 Advansys Heavy Abrasion Tip
Q/CHL02.049-1999
GB/T5783-1986
Q/CL1201.5-88
Q/CL1201.6-88
Z60F.12-13
Z50B.12.14 Loader Heavy Abrasion Tooth
Z50B.12A.3
Z50B.12.15
GB/T91-1986
Z50B.12.16
GB/T5782-1986
Q/CHL02.049-1999
Z50G.12A.2
GB/T6170-1986
Z50G.12A.3 M20*2*90-10.9ZnD bolt
M12*50-10.9ZnD  Caterpillar Long Offset Flare Chisel Tooth 505-4001 A130
46C3428 battery circuit
03B0289 Nut
06B0396 Washer
05B0072 Double-end stud
08C2948 Starter to frame cable
08C2949 Battery positive cable
37B0004 Nylon cable tie
37B0108 battery
08C2952 cable
00B0256 Bolt Loader Heavy Abrasion Tooth
21A1746 Negative switch mounting plate
34B0087 negative switch
08C2951 Battery negative cable
08C2950 connecting cable
06B0395 Washer
46C3890 lamp assembly
46C2406 headlight assembly
45D0380 guard
06B0066 Washer  385-4813 Caterpillar 994 390 A200 Long Offset Tooth
06B0017 Washer
04B0066 screw
32B0405 work light 32B0140
06B0395 Washer
00B0257 Bolt
21A8589 Bent plate
10A7200 board
32B0066 wall lamp
46C2367 Rear lamp assembly
32B0405 work light 32B0140
03B0661 Nut
06B0395 Washer
00B0257 Bolt
21A3784 Bent plate
21A3787 bracket
46C3425 front-end line
38B0011 Electric Horn
08C2943 Headlight wiring harness
37B0009 cable tie  486-6524 Caterpillar 988K 990K Loader Heavy Duty Abrasion ARM Tooth
06B0395 Washer Cat A90 Tip
00B0257 Bolt
46C3426 Frame line
00B0426 Bolt
06B0396 Washer Loader Heavy Abrasion Tooth
20A1854 wire clamp
37B0004 Nylon cable tie
22C0568 switch bracket
00B0341 Bolt
06B0396 Washer
00D4706 bracket
00D4707 bracket
06B0022 Washer
04B0341 screw
34B0582 Limit switch
08C2944 Frame wiring harness
34B0581 button (horn button)
46C3439 Relay Box
05B0072 Double-end stud
03B0289 Nut
00B0524 Bolt
00B0540 Bolt
06B0395 Washer
03B0661 Nut  333/H2522 JCB WEARPARTS Side Cutter
46C3429 console line
83A0229 Guard ring
08C2947 instrument panel wiring harness
00B0381 Bolt
06B0397 Washer
34B0683 Combination switch
46C2952 Instrument Components
35B0099 Voltmeter
35B0141 meter
35B0097 Torque converter oil temperature gauge
35B0096 Engine Water Temperature Gauge
35B0038 timer
00B0569 Bolt
06B0395 Washer
04D0691 Instrument rack assembly
34B0118 Electric lock
46C2922 Instrument cover assembly
06B0396 Washer
00B0426 Bolt
03B0035 Nut Cat A90 Tip
02B0097 Double-ended stud
20A1854 wire clamp
37B0009 cable tie
03B0661 Nut
06B0024 Washer
04B0057 screw
46C3424 engine wiring
30B0423 oil pressure sensor
08C2942 Engine wiring harness
37B0009 cable tie
05B0072 Double-end stud
03B0289 Nut
06B0396 Washer
00B0426 Bolt
20A1854 wire clamp
30B0392 temperature sensor
08C2958 Coil Manager
30B0391 temperature sensor
46C3427 Cab wiring
37B0516 Transmission assembly
37B0514 Scraper
37B0517 Transmission assembly
37B0515 Scraper
08C2946 Cab wiring harness
46C0152 car fan (optional when not equipped with air conditioner)
83A0136 Guard ring
84A1003 sheath
34B0498 Combination switch
04B0182 screw
37B0009 cable tie
00B0426 Bolt
06B0396 Washer
32B0140 work light Cat A90 Tip

72A0213 Rock Edge Bucket Teeth xgma part_XGMA XIAGONG SPARE PARTS
03B0027 Nut GB/T 6170-2000 M20-Zn.D 8.8
03B0028 Plug R3/4 Q235-A
03B0032 fasten the screw nut
03B0034 Nut GB/T 6170-2000 M16- color zinc plated 8
03B0036 Nut GB/T 6172.1-2000 M12- color zinc plated 8
03B0047 Wheel nut ZAH2035-LGLM M14X1.5 45
03B0052 Nut GB/T 6171-2000 M20X1.5 color zinc plated 8
03B0054 Nut GB/T 6176-2000 M12X1.5 color zinc plated 8
03B0072 Nut GB/T 6170-2000 M5 8
03B0077 Nut GB/T 6171-2000 M10X1- color zinc plated 8
03B0093 GB6170-86 M3 nut color zinc plated 8
03B0107 Nut GB/T 6170-2000 M36- color zinc plated 8
03B0127 Nut GB/T 889.2-2000 M30X2 color zinc plated 8
03B0133 GB6170-86 M4 nut color zinc plated 6
03B0137 Nut GB/T 6170-2000 M24 8
03B0149 Nut GB/T 889.1-2000 M20- color zinc plated 8
03B0217 Nut GB/T 6175-2000 M8 – Zn.D 9
03B0224 Nut GB/T 6170-2000 M10-Zn.D 8
03B0226 Nut GB/T 6171-2000 M12X1.25-Zn.D 8
03B0339 Nut GB/T 6171-2000 M18X1.5 8
03B0401 Nut GB/T 6173-2000 M30X1.5 8
03B0417 Oil drain plug
03B0422 Screw nut
03B0423 Screw nut
03B0424 Nut GB/T 6171-2000 M10X1.25 color zinc plated 8
03B0425 Nuts

error: Our Bucket Teeth & Adapters Content is protected !